DATE:
30/10/2015

SPARE PARTS MANUAL
tavA11n

LB 2500 PLUS LUE

BEST LAVAZZA ULTIMATE ESPRESSO




tavAT1R

TECHNICAL SERVICE

Tel. 0039.011.2398429
Fax 0039.011.23980466
technicalservice@lavazza.it
http://ts.inlavazza.it

LB 2500 PLUS
Codice macchina
10080086

Edizione30/10/2015
© Copyright LAVAZZA S.p.A.

\

’ TAV: 5 - BOILER ASSEMBLY ‘

<o

REF.|PART NO. DESCRIPTION S.l. ‘ UDV‘

SUPJ'QRT FOR BOILER
AVATAT A A
T BOILER 230V ASSY ALUMINIUM
P 10 L=15M 60SR SILICONE
D S F ELF-TAPPING 5X30 @ @
P 775X9,3 L=2 M SILICONE

E)%

10061115 PROTECTION FOR SPRING 10
00&81446  FITTING+PROTECTION ASSY L=185 MM 5
9 n HOSE CLAMP D.11/11,6 10
10 B THERMOSTAT 175° 1NT-15L-5126 20
11 v SCREW 4X8 50

| LB 2300 SINGLE CUP 230V 14

A) MACHINE MODEL: Machine model.
B) TABLE NUMBER: Table identification number.
C) TABLE TITLE: Descriptive title of the table.

D) REFERENCE: reference number of the single items shown
in the drawing.

E) PART NO.: Identification number of the item.
F) DESCRIPTION: item description.
G) S.l.: Service information regarding the relevant item.

H) UDV (Required minimum quantity): The required minimum
quantity for each part. When the order is directly sent to
Luigi Lavazza S.p.A. the quantity ordered must be equal
or a multiple of the one indicated in the UDV column.

/,\ ATTENTION

Only original spare parts must be used. The manufacturer declines
any responsibility arising from the use of unoriginal spare parts.

* ENVIRONMENT

The replacement part should be delivered to the appropriate
collection centres for disposal.



SPARE PARTS INDEX

Pag.
Pag.
Pag.
Pag.
Pag.
Pag.
Pag.
Pag.
Pag.

4: DOOR AND ELECTR.KEYBOARD UNIT
6: CASE
8: SHELF -ELECTRIC CIRCUIT

10:
12:
14:
16:
18:
22.

HYDRAULIC UNIT

WATER TANK UNIT
MIXER-GEARMOTOR UNIT
LOADING UNIT LB
BOILER

APPENDIX



TAV: 1-DOOR AND ELECTR.KEYBOARD UNIT

REF. PART NO. DESCRIPTION S.1. MOQ
1 10065588 COVER FOR FRONT PANEL 5
2 10065589 PRODUCT PLATE 50
3 10065590 FRONT PANEL LB 2
4 10065560 SCREW 3.5 X 12 132 200
5 10065591 DOOR ACTUATOR 50
6 10065592 GASKET 50
7 10065593 COVER FOR KEYBOARD 20
8 10065594 FLAT CABLE
9 10065595 BOARD F.KEYBOARD 230V
10 10065596 KEYBOARD
11 10065597 UPPER FRAME BLACK
12 10065561 SCREW SELF-TAPPING 4 X 10 200
13 10065598 LOWER FRAME BLACK 5
14 10081290  VITE 4X14 TSP UNI9709 Z.B. 100
15 10081950 CERNIERA PER PORTA 100

LB 2500 PLUS 4




|TAV: 1-DOOR AND ELECTR.KEYBOARD UNIT

o000

y QOO
Qoo

LB 2500 PLUS




TAV: 2 - CASE

REF. PART NO. DESCRIPTION S.1. MOQ
1 10065599 DRIP DRAWER
2 10065600 USED CAPSULE DRAWER LB
3 10065601 GRID FOR CUP SUPPORT 10
4 10082916 PIVOTING CUP-SUPPORT REINF. 20
5 10065603 DRAWER INT.SIDE LH 10
6 10065563 SCREW SELF-TAPPING 4 X 15 100
7 10065604 LATERAL PANEL LH BLACK 2
8 10065560 SCREW 3.5 X 12 132 200
9 10082918 BLACK UPPER COVER REINF. 132 2
10 10065606 COVER SUPPORT RH 50
11 10065607 COVER SUPPORT LH 50
12 10065608 SCREW SELF-TAPPING 3.9X9.5 200
13 10065609 BACK BLACK 2
14 10065610 SCREW ALLEN M4X10 100
15 10060008 NUT M4 1
16 10065611 LOCK ASSY (002) 5
17 10065677 (PAIR OF) KEY LB2500 PLUS 10
18 10065612 LATERAL PANEL RH BLACK 2
19 10065613 DRAWER INT.SIDE RH 10

LB 2500 PLUS 6




[TAV: 2 - CASE

LB 2500 PLUS




TAV: 3 - SHELF -ELECTRIC CIRCUIT

REF. PART NO. DESCRIPTION S.1. MOQ
1 10065563 SCREW SELF-TAPPING 4 X 15 100
2 10065614 NOZZLE 50
3 10065615 DISPENSING SPOUT F. INSTANT PR. 50
4 10065616 COVER FOR BOILER
5 10065617 ELECTRIC CIRCUIT -FILTER POWER SUPPLY- 230V
6 10065618 ELECTRIC CIRCUIT -MOTORS- 230V 10
7 10065619 ELECTRIC CIRCUIT -PUMPS- 230V 20
8 10065620 SHELF SUPPORT 2
9 10065621 ELECTRIC CIRCUIT -LOW VOLTAGE 1 10
10 10065622 ELECTRIC CIRCUIT -LOW VOLTAGE 2 5
11 10079711 POWER CORD 230V 10
12 10065558 SENSOR 10
13 10065582 FUSE T63 MA 250V 50
14 10065623 SUPPORT FOR ELECTRONIC BOARD 100
15 10088226 CONNECTOR 20
16 10065624 SWITCH COVER 50
17 10088288 MAIN SWITCH 10
18 10065625 BASE
19 10065626 THERMAL FUSE 167°C 5
20 10065559 MICROSWITCH 20
21 10065627 POWER WIRING 2
22 10065628 CPU BOARD 230V 1
23 10065629 COVER FOR DISPENSING SPOUT 20
24 10065729 COVER RETAINER 132 50
25 10065560 SCREW 3.5 X 12 132 200
26 10081527 PIPE D.6X12 PLAT.CURED SILICONE (1 M) 2

LB 2500 PLUS 8




|TAV: 3 - SHELF -ELECTRIC CIRCUIT

LB 2500 PLUS




TAV: 4 - HYDRAULIC UNIT

REF. PART NO. DESCRIPTION MOQ
1 10065630 FITTING - Y-SHAPED 100
2 10088500 PIPE 4X8 PLATINUM CURED SILICONE (1 MT) 4
3 10081293 SPRING 50
4 10070223 PUMP 5
5 10079293 THERMAL PROTECTOR 120° KLIXON 2MM 20
6 10088069 O-RING 2025 VITON 100
7 10060037 BUSHING 10
8 10079627 FITTING 1/8 GAS QUICK COUPL. 1
9 10079854 O RING 2015 VITON 100
10 10065549 SUPPORT FOR PUMP 50
11 10079769 PUMP SUPPORT PLATE 10
12 10065563 SCREW SELF-TAPPING 4 X 15 100
13 10065632 PIPE L=95 MM 4X2 PTFE CONN.+HOSE 10
14 10088180 SPRING 50
15 10065585 3 WAY FITTING 50
16 10065583  ADHESIVE HOSE CLAMP 100
17 10065678 SPONGE 50
18 10081294 BUSHING 100
19 10081300 PIPE L=360 MM 4X2 PTFE CONN.+ HOSE 4

LB 2500 PLUS 10




LB 2500 PLUS




TAV: 5 - WATER TANK UNIT

REF. PART NO. DESCRIPTION S.1. MOQ
1 10065633 | WATER TANK COVER 20
2 10065634 FASTENER PLATE 50
3 10065550 FLOAT 20
4 10065635  WATER TANK ASSY 5
5 10088129 TANK VALVE COVER 10
6 10079740 | TANK GASKET DI1-062 50
7 10065557  VALVE BASE 100
8 10079852 GASKET FOR TANK VALVE 50
9 10065679 | VALVE FOR CHUTE 5
10 10079855 HOSE CLAMP 100

SPARE PART NO LONGER AVAILABLE AT LAVAZZA.
11 10088500 PIPE 4X8 PLATINUM CURED SILICONE (1 MT) 4
12 10065636 FILTER 50
13 10065637 FLOWMETER 5
LB 2500 PLUS 12




|TAV: 5 - WATER TANK UNIT

13

LB 2500 PLUS




TAV: 6 - MIXER-GEARMOTOR UNIT

REF. PART NO. DESCRIPTION S.1. MOQ
1 10065638 EXTENDABLE COVER 5
2 10065639 FIXED COVER 5
3 10065640 | WHEEL FOR CANISTER 5
4 10065641 POWDER CANISTER 5
5 10065642 CANISTER SPOUT- STRAIGHT ROUND 50
6 10065562 RING NUT 100
7 10065643 O-RING 14 20
8 10065644 NORMAL AUGER
9 10065645 CANISTER NORMAL AUGER ASSY
10 10065646 DOSING DEVICE
11 10065565 PIPE 5X9 (1MT) PLAT.SILICONE-BROWN
12 10079855 HOSE CLAMP 100

SPARE PART NO LONGER AVAILABLE AT LAVAZZA.
13 10065567 MIXER NOZZLE 50
14 10065566 FAN 12VDC 5
15 10065563 SCREW SELF-TAPPING 4 X 15 100
16 10065647 FAN WHEEL SUPPORT 20
17 10065581 MOTOR MIXER 2
18 10065680 PIPE FLEX L=165 MM 20
19 10065648 SHELF FOR MIXER 2
20 10065569  WASHER 200
21 10065568 SCREW M3.5X8 100
22 10065577 DISC 50
23 10065578 FLANGE FOR MIXER 5
24 10065574 O-RING 3125 50
25 10065576 O-RING 106 100
26 10065575 SEAL BUSHING 10
27 10065573 MIXER IMPELLER 50
28 10065579 SCREW SELF-TAPPING 5.5 X 13 100
29 10065580 FLAT WASHER 6.4X12X1 200
30 10065572 CHUTE FOR MIXER 5
31 10065571 POWDER DRAWER 50
32 10065570 COVER FOR POWDER DRAWER 50
LB 2500 PLUS 14




|TAV: 6 - MIXER-GEARMOTOR UNIT

15

LB 2500 PLUS




TAV: 7 - LOADING UNIT LB

REF. PART NO. DESCRIPTION S.1. MOQ
1 10065681 CAPSULE PRESSER ASSY 5
2 10065649 RING CAPSULE PRESSER 20
3 10079809 CAPSULE PERFORATOR 40
4 10079730 O RING 4143 SILICONE SHA 70 25
5 10079808 SPRING FOR CAPSULE PRESSER 50
6 10079732 O RING 114 EPDM 70 SHA 25
7 10065650 RING CAPSULE PRESSER 20
8 10065651 SPRING 100
9 10079854 O RING 2015 VITON 100
10 10087309  VALVE ASSY 10
11 10088180 SPRING 50
12 10065547 O-RING 147 VITON 50
13 10065560 SCREW 3.5 X 12 132 200
14 10065652 PLATE 5
15 10088073 FLAT WASHER 4.3X12X1 50
16 10065653 MICROSWITCH HOUSING 5
17 10065654 MICROSWITCH COVER 50
18 10079941 MICROSWITCH GW 5
19 10065655 SLIDING BASE 30
20 10089047 SCREW SELF-TAPPING 2.9X9.5 200
21 10065559 MICROSWITCH 20
22 10065656 SLIDING BLOCK RH 30
23 10060057 NUT M6 50
24 10079781 SPRING FOR JAWS 25
25 10065657 CASPULE LOAD UNIT 5
26 10079708 SCREW M4X20 50
27 10065658 CAPSULE LOADING DOOR 5
28 10065659 CAPSULE PUSHER 50
29 10081301  VITE AUTOFILETTANTE 2.9X25 100
30 10060008 NUT M4 1
31 10065660 SLIDING BLOCK LH 30
32 10065563 SCREW SELF-TAPPING 4 X 15 100
33 10079731 O RING 4143 SILICONE SHA 70 25
34 10081302 RONDELLA ELASTICA @4 100

LB 2500 PLUS 16




|TAV: 7 - LOADING UNIT LB

17

LB 2500 PLUS




TAV: 8 - BOILER

REF. PART NO. DESCRIPTION S.1. MOQ
1 10065661 UPPER PLATE 5
2 10065555 FLAT WASHER 6.4X12.5 200
3 10065551 SCREW M6X30 50
4 10079941 MICROSWITCH GW 5
5 10065559 MICROSWITCH 20
6 10065560 SCREW 3.5 X 12 132 200
7 10065662 TOOTHED WASHER D.4.3 200
8 10065663 MICROSWTCH HOLDER 50
9 10079770 CAP QUICK COUPLING 25
10 10065682 PIPE L=75 MM 4X2 PTFE 20
11 10065683 PIPE L=230 MM 4X2 PTFE 10
12 10079854 O RING 2015 VITON 100
13 10079741 QUICK EXHAUST VALVE 15
14 10088500 PIPE 4X8 PLATINUM CURED SILICONE (1 MT)

15 10065664 TEMPERATURE PROBE
16 10065584 2 WAY SOLENOID VALVE 230V 50HZ
17 10088539 3 WAY SOLENOID VALVE 230V 50HZ 4
18 10088219 FITTING FOR DRAIN 20
19 10088451 FITTING — STRAIGHT +0OR 5
20 10065585 3 WAY FITTING 50
21 10079708 SCREW M4X20 50
22 10088073 FLAT WASHER 4.3X12X1 50
23 10065666 INSULATING WASHER 100
24 10065667 BRACKET 10
25 10065552 SCREW M4X8 200
26 10088180 SPRING 50
27 10065668 LOCATING PIN 100
28 10079914 CYLINDER REV.2 5
29 10079797 LIP SEAL EPDM70 10
30 10065669 PISTON 10
31 10079916 SPRING FOR PISTON 5
32 10079917 CAP FOR CYLINDER 10
33 10070108 LOWER FILTER PEEK 10
34 10065553 SCREW SELF-TAPPING 2.9X9.5 200
LB 2500 PLUS 18




TAV: 8 - BOILER

LB 2500 PLUS

19




TAV: 8 - BOILER

REF. PART NO. DESCRIPTION S.1. MOQ
35 10065684 CYLINDER ASSY
36 10065671 BOILER 230V 50HZ ASSY
37 10065586 SUPPORT FOR THERMAL FUSE 50
38 10065587 SUPPORT FOR PROBE 50
39 10065565 PIPE 5X9 (1IMT) PLAT.SILICONE-BROWN 1
40 10081564 PIPE D.4X2 L=130 MM PTFE
41 10081297 TUBO TEFLON L=60 MM D.4*2 O.I. 10
42 10081303 TUBO TEFLON L=250MM 4X2 10
43 10082504 RETAINER FOR DOOR MICROSWITCH RODS 140 50
LB 2500 PLUS 20




TAV: 8 - BOILER

LB 2500 PLUS

21




TAV: 9 - APPENDIX

REF. PART NO.

10071276
10079833
10065673
10066930
10065675
10065676
10081299

N~ o o0 WN P

DESCRIPTION

OPER.INSTRUCTIONS EP2500 PLUS
BAG POLYETHYLENE 40X45X70
LOWER TRAY

PACKING BOX

LOWER INT.PROTECTOR
INT.PROTECTOR

INSERTO IN CARTONE CH 100X40MM

S.1.

MOQ

10
50

20

100

LB 2500 PLUS

22




MANUALE

ITAV: 9 - APPENDIX

LB 2500 PLUS

23




